ASSIEME POMPA / PUMP EXPLODED VIEW - Nova 05/12/14 R00 Pag.2 ASSIEME POMPA / PUMP EXPLODED VIEW D9 SL 120 -2 AISI SL 300 -2 AISI SL 320 -1 AISI ST 400 -1 AISI SN 500 -1 AISI SL 120 -2 SL 300 -2 SL 320 -1 ST 400 -1 SN 500 -1

Download ASSIEME POMPA / PUMP EXPLODED VIEW - Nova   05/12/14 R00 Pag.2 ASSIEME POMPA / PUMP EXPLODED VIEW D9 SL 120 -2 AISI SL 300 -2 AISI SL 320 -1 AISI ST 400 -1 AISI SN 500 -1 AISI SL 120 -2 SL 300 -2 SL 320 -1 ST 400 -1 SN 500 -1

Post on 06-May-2018

212 views

Category:

Documents

0 download

Embed Size (px)

TRANSCRIPT

<ul><li><p>D9_IT-EN 05/12/14 R00 Pag.2 </p><p>ASSIEME POMPA / PUMP EXPLODED VIEW D9 SL 120-2 AISI SL 300-2 AISI SL 320-1 AISI ST 400-1 AISI SN 500-1 AISI SL 120-2 SL 300-2 SL 320-1 ST 400-1 SN 500-1 SN 120-4 AISI SN 300-4 AISI SN 400-1 AISI SN 400-2 AISI SN 500-2 AISI SN 120-4 SN 300-4 SN 400-1 SN 400-2 SN 500-2 POS. DESCRIZIONE / DESCRIPTION Q.ty 01 ALBERO CAVO / FEMALE DRIVE SHAFT 01 09 TUBO TRASMISSIONE / CONNECTING SHAFT 01 11 ROTORE / ROTOR 01 14 ALBERO MASCHIO / MALE DRIVE SHAFT 01 15 TIRANTE / RETAINING STUD 04 16 DISTANZIERE / SPACER RING 01 31 STATORE / STATOR 01 32 OR STATORE / O RING STATOR 02 32.1 OR ALLOGGIAMENTO / O RING HOUSING 01 35 ANELLO PARAOLIO / OIL SEAL 01 35.1 ANELLO PARAOLIO / OIL SEAL 01 38 GUARNIZIONE PER COPERCHIO / BODY COVER SEAL 02 51 BOCCHETTONE / OUTLET FLANGE 01 52 CORPO POMPA / BODY 01 55 SUPPORTO CUSCINETTI / BEARING HOUSING 01 56 COPERCHIO CUSCINETTI / TAB WASHER FOR BEARING 01 59 COPERCHIO CORPO POMPA / BODY COVER 02 71 ANELLO SEEGER / CIRCLIP 01 73 PROTEZIONE PARTI ROTANTI / ROTATION SAFETY SHIELD 02 74 CUSCINETTO / ROLLS BEARING 02 75 TAPPO DI SCARICO / SCREWED PLUG 01 79 RONDELLA / WASHER 04 79.1 RONDELLA / WASHER 04 79.2 RONDELLA / WASHER 12/16 79.3 RONDELLA / WASHER 12/16 80 DADO CIECO / CAP NUT 04 80.1 DADO CIECO / CAP NUT 04 80.3 DADO / NUT 12 81.1 VITE / SCREW 06/12 81.2 VITE / SCREW 12 81.4 VITE / SCREW 12/16 81.5 VITE / SCREW 12/16 81.6 VITE / SCREW 02 82 PRIGIONIERO / STUD 04 91 LINGUETTA / KEY 01 91.1 LINGUETTA / KEY 01 94 GRANO / GRUB SCREW 01/02 95 ANELLO ANTI TRAFILAMENTO / SLINGER RING 01 PART.Z VEDI SNODO SN5, SN6 / SEE SN5, SN6 JOINT 02 </p></li><li><p>D9_IT-EN 05/12/14 R00 Pag.3 </p><p>LISTA PARTI DI RICAMBIO / SPARE PARTS LIST D9 SL 120-2 AISI SN 120-4 SN 300-4 AISI SL 320-1 ST 400-1 AISI SN 400-2 SN 500-2 AISI SL 120-2 SL 300-2 AISI SN 300-4 SN 400-1 AISI ST 400-1 SN 500-1 AISI SN 500-2 SN 120-4 AISI SL 300-2 SL 320-1 AISI SN 400-1 SN 400-2 AISI SN 500-1 POS. DESCR. Q.ty SL 120-2 AISI SL 120-2 SN 120-4 AISI SN 120-4 SL 300-2 AISI 32 OR STATORE / O RING </p><p>STATOR 02 OR-4650 </p><p>[COD.73212P] OR-4650 </p><p>[COD.73212P] OR-4650 </p><p>[COD.73212P] OR-4650 </p><p>[COD.73212P] 208.9x5.34 [COD.73214P] </p><p>32.1 OR ALLOGG. / O RING HOUSING </p><p>01 152x3 [COD.73219P] </p><p> 152x3 [COD.73219P] </p><p>OR-4650 [COD.73212P] </p><p>OR-4650 [COD.73212P] </p><p> 152x3 [COD.73219P] </p><p>35 PARAOLIO / OIL SEAL 01 52/40/7 [COD.73502040</p><p>1P] </p><p>52/40/7 [COD.735020401P</p><p>] </p><p>115/85/13 [COD.735023004P] </p><p>115/85/13 [COD.735023004P] </p><p>52/40/7 [COD.735020401P] </p><p>35.1 PARAOLIO / OIL SEAL 01 68/50/10 [COD.73501120</p><p>1P] </p><p>68/50/10 [COD.735011201P</p><p>] </p><p>140/110/12 [COD.735013004P] </p><p>140/110/12 [COD.735013004P] </p><p>68/50/10 [COD.735011201P] </p><p>71 SEEGER / CIRCLIP 01 A 40 [COD.77101040</p><p>1A] </p><p>A 40 [COD.771010401F</p><p>] </p><p>A 85 [COD.771013004A] </p><p>A 85 [COD.771013004F] </p><p>A 40 [COD.771010401A] </p><p>74 CUSCINETTO / BEARING 02 6408 [COD.77412016</p><p>408] </p><p>6408 [COD.7741201640</p><p>8] </p><p>N.1 6317[COD.7743004</p><p>6317] N.1 7317 BEM </p><p>[COD.77330047317] (LATO MANDATA / DELIVERY SIDE) </p><p>N.1 6317[COD.7743004631</p><p>7] N.1 7317 BEM </p><p>[COD.77330047317] (LATO MANDATA / DELIVERY SIDE) </p><p>6408 [COD.77412016408] </p><p>75 TAPPO / SCREW.PLUG 01 1 [COD.7750112</p><p>GL] </p><p>1 [COD.7750112GF] </p><p>1 [COD.7750112GL] </p><p>1 [COD.7750112GF] </p><p>1 [COD.7750112GL] </p><p>79 RONDELLA / WASHER 04 16 [COD.78001600</p><p>0L] </p><p> 16 [COD.780016000F</p><p>] </p><p> 18 [COD.780018000L] </p><p> 18 [COD.780018000F] </p><p> 18 [COD.780018000L] </p><p>79.1 RONDELLA / WASHER 04 12 [COD.78001200</p><p>0L] </p><p> 12[COD.78001200</p><p>0F] </p><p> 20 [COD.780020000L] </p><p> 20 [COD.780020000F] </p><p> 12 [COD.780012000L] </p><p>79.2 RONDELLA / WASHER 12 10 [COD.78001000</p><p>0L] </p><p> 10 [COD.780010000F</p><p>] </p><p> 10 [COD.780010000L] </p><p> 10 [COD.780010000F] </p><p> 10 [COD.780010000L] </p><p>79.3 RONDELLA / WASHER 12 10 [COD.78001000</p><p>0L] </p><p> 10 [COD.780010000F</p><p>] </p><p> 10 [COD.780010000L] </p><p> 10 [COD.780010000F] </p><p> 10 [COD.780010000L] </p><p>80 DADO CIECO / CAP NUT 04 M16 [COD.78111600</p><p>0L] </p><p>M16 [COD.781116000F</p><p>] </p><p>M18 [COD.781118000L] </p><p>M18 [COD.781118000F] </p><p>M18 [COD.781118000L] </p><p>80.1 DADO CIECO O VITE / CAP NUT OR SCREW </p><p>04 DADO M12 / M12 NUT </p><p>[COD.781112000L] </p><p>DADO M12 / M12 NUT </p><p>[COD.781112000F] </p><p>VITE TE M20x50 / M20x50 SCREW </p><p>[COD.783020050L] </p><p>VITE TE M20x50 / M20x50 SCREW </p><p>[COD.783020050F] </p><p>DADO M12 / M12 NUT [COD.781112000L] </p><p>80.3 DADO / NUT 12 M10 [COD.78101000</p><p>0L] </p><p>M10 [COD.781010000F</p><p>] </p><p>M10 [COD.781010000L] </p><p>M10 [COD.781010000F] </p><p>M10 [COD.781010000L] </p><p>81.1 VITE / SCREW 06/12 N.6 TCCE M8x20 </p><p>[COD.783208020L] </p><p>N.6 TCCE M8x20 [COD.783208020F</p><p>] </p><p>N.12 TCCE M10x20 [COD.783210020L] </p><p>N.12 TCCE M10x20 [COD.783210020F] </p><p>N.6 TCCE M8x20 [COD.783208020L] </p><p>81.2 VITE / SCREW 12 TE M10x25 [COD.78301002</p><p>5L] </p><p>TE M10x25 [COD.783010025F</p><p>] </p><p>TE M10x25 [COD.783010025L] </p><p>TE M10x25 [COD.783010025F] </p><p>TE M10x25 [COD.783010025L] </p><p>81.4 VITE / SCREW 12 TE M10x20 [COD.78301002</p><p>0L] </p><p>TE M10x20 [COD.783010020F</p><p>] </p><p>TE M10x20 [COD.783010020L] </p><p>TE M10x20 [COD.783010020F] </p><p>TE M10x20 [COD.783010020L] </p><p>81.5 VITE / SCREW 12 TE M10x20 [COD.78301002</p><p>0L] </p><p>TE M10x20 [COD.783010020F</p><p>] </p><p>TE M10x20 [COD.783010020L] </p><p>TE M10x20 [COD.783010020F] </p><p>TE M10x20 [COD.783010020L] </p><p>81.6 VITE / SCREW 02 TCTC M6X10 [COD.78310601</p><p>0F] </p><p>TCTC M6X10 [COD.783106010F</p><p>] </p><p>TCTC M6X10 [COD.783106010F] </p><p>TCTC M6X10 [COD.783106010F] </p><p>TCTC M6X10 [COD.783106010F] </p><p>82 PRIGIONIERO / STUD 04 M12X50 (10/28) [COD.78204120</p><p>1A] </p><p>M12X50 (10/28) [COD.782041201F</p><p>] </p><p>/ / M12X50 (10/28) [COD.782041201A] </p><p>91 LINGUETTA / KEY 01 10x8x70 [COD.7910870F</p><p>] </p><p>10x8x70 [COD.7910870F] </p><p>18x11x110 [COD.791811110F] </p><p>18x11x110 [COD.791811110F] </p><p>10x8x70 [COD.7910870F] </p><p>91.1 LINGUETTA / KEY 01 10x8x50 [COD.7910850F</p><p>] </p><p>10x8x50 [COD.7910850F] </p><p>18x11x80 [COD.79181180F] </p><p>18x11x80 [COD.79181180F] </p><p>10x8x50 [COD.7910850F] </p><p>94 GRANO / GRUB SCREW 01 M10X8 [COD.78401001</p><p>2L] </p><p> M10X8 [COD.784010012L</p><p>] </p><p>M10x16 CIL. / M10x16 CYLINDR. [COD.784110016L] </p><p>M10x16 CIL. / M10x16 CYLINDR. </p><p>[COD.784110016L] </p><p>M10x16 CIL. / M10x16 CYLINDR.[COD.78411</p><p>0016L] </p></li><li><p>D9_IT-EN 05/12/14 R00 Pag.4 </p><p>LISTA PARTI DI RICAMBIO / SPARE PARTS LIST D9 SL 120-2 AISI SN 120-4 SN 300-4 AISI SL320-1 ST 400-1 AISI SN 400-2 SN 500-2 AISI SL 120-2 SL 300-2 AISI SN 300-4 SN 400-1 AISI ST 400-1 SN 500-1 AISI SN 500-2 SN 120-4 AISI SL 300-2 SL320-1 AISI SN 400-1 SN 400-2 AISI SN 500-1 POS. DESCR. Q.ty SL 300-2 SN 300-4 AISI SN 300-4 SL 320-1 AISI SL 320-1 32 OR STATORE / O RING </p><p>STATOR 02 208.9x5.34 </p><p>[COD.73214P] 208.9x5.34 [COD.73214P] </p><p> 208.9x5.34 [COD.73214P] </p><p>\ / </p><p>32.1 OR ALLOGG. / O RING HOUSING </p><p>01 152x3 [COD.73219P] </p><p>OR-4650 [COD.73212P] </p><p>OR-4650 [COD.73212P] 152x3 [COD.73219P] </p><p> 152x3 [COD.73219P] </p><p>35 PARAOLIO / OIL SEAL 01 52/40/7 [COD.735020401</p><p>P] </p><p>115/85/13 [COD.735023004P] </p><p>115/85/13 [COD.735023004P] </p><p>52/40/7 [COD.735020401</p><p>P] </p><p>52/40/7 [COD.735020401P] </p><p>35.1 PARAOLIO / OIL SEAL 01 68/50/10 [COD.735011201</p><p>P] </p><p>140/110/12 [COD.735013004P] </p><p>140/110/12 [COD.735013004P] </p><p>68/50/10 [COD.735011201</p><p>P] </p><p>68/50/10 [COD.735011201P] </p><p>71 SEEGER / CIRCLIP 01 A 40 [COD.771010401</p><p>F] </p><p>A 85 [COD.771013004A] </p><p>A 85 [COD.771013004F] </p><p>A 40 [COD.771010401</p><p>A] </p><p>A 40 [COD.771010401F] </p><p>74 CUSCINETTO / BEARING 02 6408 [COD.774120164</p><p>08] </p><p>N.1 6317[COD.7743004</p><p>6317] N.1 7317 BEM </p><p>[COD.77330047317] (LATO MANDATA / DELIVERY SIDE) </p><p>N.1 6317[COD.77430046317] </p><p>N.1 7317 BEM [COD.77330047317] (LATO MANDATA / DELIVERY SIDE) </p><p>6408 [COD.774120164</p><p>08] </p><p>6408 [COD.77412016408] </p><p>75 TAPPO / SCREW.PLUG 01 1 [COD.7750112GF</p><p>] </p><p>1 [COD.7750112GL] </p><p>1 [COD.7750112GF] 1 [COD.7750112G</p><p>L] </p><p>1 [COD.7750112GF] </p><p>79 RONDELLA / WASHER 04 18 [COD.780018000</p><p>F] </p><p> 22 [COD.780022000L] </p><p> 22 [COD.780022000F] </p><p> 16 [COD.780016000</p><p>L] </p><p> 16 [COD.780016000F] </p><p>79.1 RONDELLA / WASHER 04 12 [COD.780012000</p><p>F] </p><p> 20 [COD.780020000L] </p><p> 20 [COD.780020000F] </p><p> 12 [COD.780012000</p><p>L] </p><p> 12 [COD.780012000F] </p><p>79.2 RONDELLA / WASHER 12/16 N.16 10 [COD.780010000</p><p>F] </p><p>N.16 10 [COD.780010000L] </p><p>N.16 10 [COD.780010000F] </p><p>N.12 10 [COD.780010000</p><p>L] </p><p>N.12 10 [COD.780010000F] </p><p>79.3 RONDELLA / WASHER 12/16 N.12 10 [COD.780010000</p><p>F] </p><p>N.16 10 [COD.780010000L] </p><p>N.16 10 [COD.780010000F] </p><p>N.12 10 [COD.780010000</p><p>L] </p><p>N.12 10 [COD.780010000F] </p><p>80 DADO CIECO / CAP NUT 04 M18 [COD.781118000</p><p>F] </p><p>M22 [COD.781122000L] </p><p>M22 [COD.781122000F] M16 [COD.781116000</p><p>L] </p><p>M16 [COD.781116000F] </p><p>80.1 DADO CIECO O VITE / CAP NUT OR SCREW </p><p>04 DADO M12 / M12 NUT </p><p>[COD.781112000F] </p><p>VITE TE M20x50 / M20x50 SCREW </p><p>[COD.783020050L] </p><p>VITE TE M20x50 / M20x50 SCREW </p><p>[COD.783020050F] </p><p>DADO M12 / M12 NUT </p><p>[COD.781112000L] </p><p>DADO M12 / M12 NUT </p><p>[COD.781112000F] </p><p>80.3 DADO / NUT 12 M10 [COD.781010000</p><p>F] </p><p>M10 [COD.781010000L] </p><p>M10 [COD.781010000F] M10 [COD.781010000</p><p>L] </p><p>M10 [COD.781010000F] </p><p>81.1 VITE / SCREW 06/12 N.6 TCCE M8x20 [COD.783208020</p><p>F] </p><p>N.12 TCCE M10x20 [COD.783210020L] </p><p>N.12 TCCE M10x20 [COD.783210020F] </p><p>N.6 TCCE M8x20 </p><p>[COD.783208020L] </p><p>N.6 TCCE M8x20 [COD.783208020F] </p><p>81.2 VITE / SCREW 12 TE M10x25 [COD.783010025</p><p>F] </p><p>TE M10x25 [COD.783010025L] </p><p>TE M10x25 [COD.783010025F] </p><p>TE M10x25 [COD.783010025</p><p>L] </p><p>TE M10x25 [COD.783010025F] </p><p>81.4 VITE / SCREW 12/16 N.12 TE M10x20 [COD.783010020</p><p>F] </p><p>N.16 TE M10x20 [COD.783010020L] </p><p>N.16 TE M10x20 [COD.783010020F] </p><p>N.12 TE M10x20 [COD.783010020</p><p>L] </p><p>N.12 TE M10x20 [COD.783010020F] </p><p>81.5 VITE / SCREW 12/16 N.12 TE M10x20 COD.783010020F</p><p>] </p><p>N.16 TE M10x20 [COD.783010020L] </p><p>N.16 TE M10x20 [COD.783010020F] </p><p>N.12 TE M10x20 COD.783010020</p><p>L] </p><p>N.12 TE M10x20 [COD.783010020F] </p><p>81.6 VITE / SCREW 02 TCTC M6X10 [COD.783106010</p><p>F] </p><p>TCTC M6X10 [COD.783106010F] </p><p>TCTC M6X10 [COD.783106010F] </p><p>TCTC M6X10 [COD.783106010</p><p>F] </p><p>TCTC M6X10 [COD.783106010F] </p><p>82 PRIGIONIERO / STUD 04 M12X50 (10/28) [COD.782041201</p><p>A] </p><p>/ / M12X50 (10/28) [COD.782041201</p><p>F] </p><p>M12X50 (10/28) [COD.782041201A] </p><p>91 LINGUETTA / KEY 01 10x8x70 [COD.7910870F] </p><p>18x11x110 [COD.791811110F] </p><p>18x11x110 [COD.791811110F] </p><p>10x8x70 [COD.7910870F] </p><p>10x8x70 [COD.7910870F] </p><p>91.1 LINGUETTA / KEY 01 10x8x50 [COD.7910850F] </p><p>18x11x80 [COD.79181180F] </p><p>18x11x80 [COD.79181180F] </p><p>10x8x50 [COD.7910850F] </p><p>10x8x50 [COD.7910850F] </p><p>94 GRANO / GRUB SCREW 01/02 N.01 M10x16 CIL. / M10x16 CYLINDR. </p><p>[COD.784110016L] </p><p>N.02 M10x16 CIL. / M10x16 CYLINDR. [COD.784110016L] </p><p>N.02 M10x16 CIL. / M10x16 CYLINDR. [COD.784110016L] </p><p>N.01 M10X8 [COD.784010012</p><p>L] </p><p>N.01 M10X8 [COD.784010012L] </p></li><li><p>D9_IT-EN 05/12/14 R00 Pag.5 </p><p>LISTA PARTI DI RICAMBIO / SPARE PARTS LIST D9 SL 120-2 AISI SN 120-4 SN 300-4 AISI SL320-1 ST 400-1 AISI SN 400-2 SN 500-2 AISI SL 120-2 SL 300-2 </p><p>AISI SN 300-4 SN 400-1 AISI ST 400-1 SN 500-1 AISI SN 500-2 </p><p>SN 120-4 AISI SL 300-2 SL320-1 AISI SN 400-1 SN 400-2 AISI SN 500-1 POS. DESCR. Q.ty SN 400-1 AISI SN 400-1 ST 400-1 </p><p>AISI ST 400-1 SN 400-2 AISI SN 400-2 </p><p>32 OR STATORE / O RING STATOR 02 247.02x5.34 [COD.73215P] </p><p>247.02x5.34 [COD.73215P] </p><p>247.02x5.34 [COD.73215P] </p><p>247.02x5.34 [COD.73215P] </p><p>247.02x5.34 [COD.73215P] </p><p>247.02x5.34 [COD.73215P] </p><p>32.1 OR ALLOGG. / O RING HOUSING 01 OR-4650 [COD.73212P] </p><p>OR-4650 [COD.73212P] </p><p> 152x3 [COD.73219P] </p><p> 152x3 [COD.73219P] </p><p>OR-4650 [COD.73212P] </p><p>OR-4650 [COD.73212P] </p><p>35 PARAOLIO / OIL SEAL 01 115/85/13 [COD.735023004P] </p><p>115/85/13 [COD.735023004P] </p><p>52/40/7 [COD.735020401</p><p>P] </p><p>52/40/7 [COD.735020401</p><p>P] </p><p>115/85/13 [COD.735023004P] </p><p>115/85/13 [COD.735023004P] </p><p>35.1 PARAOLIO / OIL SEAL 01 140/110/12 [COD.735013004P] </p><p>140/110/12 [COD.735013004P] </p><p>68/50/10 [COD.735011201</p><p>P] </p><p>68/50/10 [COD.735011201</p><p>P] </p><p>140/110/12 [COD.735013004P] </p><p>140/110/12 [COD.735013004P] </p><p>71 SEEGER / CIRCLIP 01 A 85 [COD.771013004A] </p><p>A 85 [COD.771013004F] </p><p>A 40 [COD.771010401</p><p>A] </p><p>A 40 [COD.771010401</p><p>F] </p><p>A 85 [COD.771013004A] </p><p>A 85 [COD.771013004F] </p><p>74 CUSCINETTO / BEARING 02 N.1 6317[COD.774300</p><p>46317] N.1 7317 </p><p>BEM[COD.77330047317] (LATO MANDATA / </p><p>DELIVERY SIDE) </p><p>N.1 6317[COD.774300463</p><p>17] N.1 7317 BEM </p><p>[COD.77330047317] (LATO MANDATA / DELIVERY SIDE) </p><p>6408 [COD.774120164</p><p>08] </p><p>6408 [COD.774120164</p><p>08] </p><p>N.1 6317[COD.7733004</p><p>6317] N.1 7317 BEM </p><p>[COD.77330047317] (LATO MANDATA / DELIVERY SIDE) </p><p>N.1 6317[COD.7733004</p><p>6317] N.1 7317 BEM </p><p>[COD.77330047317] (LATO MANDATA / DELIVERY SIDE) </p><p>75 TAPPO / SCREW.PLUG 01 1 [COD.7750112GL] </p><p>1 [COD.7750112GF] </p><p>1 [COD.7750112GL</p><p>] </p><p>1 [COD.7750112G</p><p>F] </p><p>1 [COD.7750112GL] </p><p>1 [COD.7750112GF] </p><p>79 RONDELLA / WASHER 04 20 [COD.780020000L] </p><p> 20 [COD.780020000F] </p><p> 20 [COD.780020000</p><p>L] </p><p> 20 [COD.780020000</p><p>F] </p><p> 20 [COD.780020000L] </p><p> 20 [COD.780020000F] </p><p>79.1 RONDELLA / WASHER 04 20 [COD.780020000L] </p><p> 20 [COD.780020000F] </p><p> 12 [COD.780012000</p><p>L] </p><p> 12 [COD.780012000</p><p>F] </p><p> 20 [COD.780020000L] </p><p> 20 [COD.780020000F] </p><p>79.2 RONDELLA / WASHER 12/16 N.16 10 [COD.780010000L] </p><p>N.16 10 [COD.780010000F] </p><p>N.12 10 [COD.780010000</p><p>L] </p><p>N.12 10 [COD.780010000</p><p>F] </p><p>N.16 10 [COD.780010000L] </p><p>N.16 10 [COD.780010000F] </p><p>79.3 RONDELLA / WASHER 12/16 N.16 10 [COD.780010000L] </p><p>N.16 10 [COD.780010000F] </p><p>N.12 10 [COD.780010000</p><p>L] </p><p>N.12 10 [COD.780010000</p><p>F] </p><p>N.16 10 [COD.780010000L] </p><p>N.16 10 [COD.780010000F] </p><p>80 DADO CIECO / CAP NUT 04 M20 [COD.781120000L] </p><p>M20 [COD.781120000F] </p><p>M20 [COD.781120000</p><p>L] </p><p>M20 [COD.781120000</p><p>F] </p><p>M20 [COD.781120000L] </p><p>M20 [COD.781120000F] </p><p>80.1 DADO CIECO O VITE / CAP NUT OR SCREW </p><p>04 VITE TE M20x50 / M20x50 SCREW </p><p>[COD.783020050L] </p><p>VITE TE M20x50 / M20x50 SCREW </p><p>[COD.783020050F] </p><p>DADO M12 / M12 NUT </p><p>[COD.781112000L] </p><p>DADO M12 / M12 NUT </p><p>[COD.781112000F] </p><p>VITE TE M20x50 / M20x50 SCREW </p><p>[COD.783020050L] </p><p>VITE TE M20x50 / M20x50 SCREW </p><p>[COD.783020050F] </p><p>80.3 DADO / NUT 12 M10 [COD.781010000L] </p><p>M10 [COD.781010000F] </p><p>M10 [COD.781010000</p><p>L] </p><p>M10 [COD.781010000</p><p>F] </p><p>M10 [COD.781010000L] </p><p>M10 [COD.781010000F] </p><p>81.1 VITE / SCREW 06/12 N.12 TCCE M10x20 </p><p>[COD.783210020L] </p><p>N.12 TCCE M10x20 [COD.783210020F] </p><p>N.6 TCCE M8x20 </p><p>[COD.783208020L] </p><p>N.6 TCCE M8x20 </p><p>[COD.783208020F] </p><p>N.12 TCCE M10x20 [COD.783210020L] </p><p>N.12 TCCE M10x20 [COD.783210020F] </p><p>81.2 VITE / SCREW 12 TE M10x25 [COD.783010025L] </p><p>TE M10x25 [COD.783010025F] </p><p>TE M10x25 [COD.783010025</p><p>L] </p><p>TE M10x25 [COD.783010025</p><p>F] </p><p>TE M10x25 [COD.783010025L] </p><p>TE M10x25 [COD.783010025F] </p><p>81.4 VITE / SCREW 12/16 N.16 TE M10x20 [COD.783010020L] </p><p>N.16 TE M10x20 [COD.783010020F] </p><p>N.12 TE M10x20 [COD.783010020</p><p>L] </p><p>N.12 TE M10x20 [COD.783010020</p><p>F] </p><p>N.16 TE M10x20 [COD.783010020L] </p><p>N.16 TE M10x20 [COD.783010020F] </p><p>81.5 VITE / SCREW 12/16 N.16 TE M10x20 [COD.783010020L] </p><p>N.16 TE M10x20 [COD.783010020F] </p><p>N.12 TE M10x20 [COD.783010020</p><p>L] </p><p>N.12 TE M10x20 [COD.783010020</p><p>F] </p><p>N.16 TE M10x20 [COD.783010020L] </p><p>N.16 TE M10x20 [COD.783010020F] </p><p>81.6 VITE / SCREW 02 TCTC M6X10 [COD.783106010F] </p><p>TCTC M6X10 [COD.783106010F] </p><p>TCTC M6X10 [COD.783106010</p><p>F] </p><p>TCTC M6X10 [COD.783106010</p><p>F] </p><p>TCTC M6X10 [COD.783106010F] </p><p>TCTC M6X10 [COD.783106010F] </p><p>82 PRIGIONIERO / STUD 04 / / M12X50 (10/28) [COD.782041201</p><p>A] </p><p>M12X50 (10/28) [COD.782041201</p><p>F] </p><p>/ / </p><p>91 LINGUETTA / KEY 01 18x11x110 [COD.791811110F] </p><p>18x11x110 [COD.791811110F] </p><p>10x8x70 [COD.7910870F] </p><p>10x8x70 [COD.7910870F] </p><p>18x11x110 [COD.791811110F] </p><p>18x11x110 [COD.791811110F] </p><p>91.1 LINGUETTA / KEY 01 18x11x80 [COD.79181180F] </p><p>18x11x80 [COD.79181180F] </p><p>10x8x50 [COD.7910850F] </p><p>10x8x50 [COD.7910850F] </p><p>18x11x80 [COD.79181180F] </p><p>18x11x80 [COD.79181180F] </p><p>94 GRANO / GRUB SCREW 01/02 N.02 M10x16 C...</p></li></ul>

Recommended

View more >